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g2,
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Report ID
=P AW ST A AR /
Sample Name Rechargeable Li-ion Battery Trade Mark
A5 HLAE . HV51100 ok A 7z
Model/Type 51.2V 100Ah 5.12kWh Sample status Good
TP Ao Akadem Invest Ltd
Applicant
KA Chelybinska 5b ap.56 str 02002 Kyiv, Ukraine
Applicant Address ' '
N Y5 RAMARAE (M) AR 3
Manufacturer Dagin New Energy Tech(Taizhou) Co., Ltd.
Hodk LI FM T IR K = KA R R B 5115
Manufacturer No.511 West Chenzhuang Road, Sanshui Street, Jiangyan District, 225500
Address Taizhou City, Jiangsu Province, PEOPLE’S REPUBLIC OF CHINA
FELC B 35 AR M B R A R 8]
Test Lab CQC Intime Testing Technology Co., Ltd

RIS & .
Lab Address

FMNTE P2 FFRAR R F KRiE13685
No0.1368, Wuzhong Road, Wuzhong Economic Development Zone 215104, Suzhou, Jiangsu,
China

RIEATAE
Standard
Specification

RAE (RBAirgFM) $LmitiTl4% 383 %
UN "Manual of Tests and Criteria"”, ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

RIE B
Test Item

B B RmBORE; A v INSRAERE; R REIRE
Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Force
Discharge

M B . 2024-10-23

Receiving Date

T ] . 2024-11-19
Completing Date

RIELE® P # 5o i & L AR R & K
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
A i B35, < FImam g 2045°C

Test Condition

Ambient temperature

I E
Engineer

ERET] /%EU

CE ¥
Auditor

i frFe

Approver

2024-11-19
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R S £
Description of the sample
X 77 B B & th % LRSS
Test Item Sample No. Sample State
B1- B2 BINAABRR, ZEECRKA
At first cycle, in fully charged states
T1~T5
B3- B4 FBANAACHTE, TEAERS
After 25 cycles ending in fully charged states
C1~C5 FANRACNEIR, 500871 32 B ERE
At first cycle at 50% of the design rated capacity
T6
C6~C10 FENARCBING, B0%IX T B2 RE
After 25 cycles ending at 50% of the design rated capacity
) FUNEHEIER, ZERCKE
At first cycle, in fully charged states
T7
/ FBARMCHAE, TLAERE
After 25 cycles ending in fully charged states
C11-C20 FUNEHEIER, ZEHCKE
At first cycle, in fully discharged states
T8
C21-C30 BBANEARCETG, TEREKRE
After 25 cycles ending in fully discharged states
&ix
Remarks

1, AREPIUMER “OE” , FRLHR “TRAVCEBT L | £HFE{ZZ “Akadem Invest

Ltd.” , 5IR4%E%520230106J01589F a9t se (SPULAMER “2 &7 , T bt “LFPEZHFowi” | £
HEA R CRAEHFRBAL (FM) ARASE” ) Mk, RELEL, BlEfo* o bRAR LR,
HAbzEAy, £, wAEE, CASKH R, RBKRESE (RBAARETFM) 383.225%K, T hi
ZAMA, TEFHTMNK. AREGNKZERF 24851 A A %5 420230106]0158949 ik &, /R 45 R4 B H7
#2023.01.16- 2023.02.14.

The color of the samples in this report is " white". The product name is " Rechargeable Li-ion Battery ". the
applicant is” Akadem Invest Ltd. ".Compared with the sample in the report No. 20230106J01589 ( the color is "
black." , The product name is " LFP Lithium lon Battery " the applicant” Dagin New Energy Tech(Taizhou) Co.,
Ltd.”). Only the applicant ,color and product name and screen printng are different . And other structures, cells,
electrical connections and electrical parameters are the same. According to clause 38.3.2.2 of UN "Manual of Tests
and Criteria", its safety performance will not be affected and no testing is required. The test result and data of this
report is cited from 20230106J01589, Original report test datet is 2023.01.16- 2023.02.14.

2, ZARA KB BN

This sample is large battery

3, WA AR IAREKYIPRE, BT ERAREANMFRAEST — N TEACRPEEN R LA
., T7R B i A

The battery is not designed with overcharge protection and only used as a component in another battery which
affords overcharge protection. T7 item is not applicable

ITC-4-B-B029-A2
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H ok Az e
Sample Fundamental Parameters

I H SR I H &
Item Parameters Item Parameters
B K E (Ah) 100 ARAR R (V) 512
Rated capacity(Ah) Nominal voltage(V) '
# € 4% — B (Wh) 5120 AERHEE (V) 576
Watt-hour rating(Wh) Limited charge voltage(V) '
N . 2 KiE4 % R
e RA(A) 50 Maﬁnﬁjn: cﬁrﬁii c;(zﬁ)in 60
Charge current(A) 9ing
current (A)
R# Ak IR (A) 15 2 IF(A) 50
End charge current(A) Discharge current(A)
o7 4 3
e SR AN) LRSI NN
nd of discharging voltage 44.8 cell 16
V) ell numbers(pcs)
R KA E LR (A) oy ] 2
Maximum discharge 100 LRLES C49
Model of cell
current(A)
W, % 5 2 (Ah) ® S HE S T K
Capacity of cell(Ah) 100 Permutation of cell 1P16S
o A2/ ©>18mm olF4£ /5 <18mm
o o L <
@ s R Cylindrical®>18mm  Cylindrical®<<18mm
Shape of cell mEEH oRECE  oakbi
Prismatic Pouch Cell Button Cell

ITC-4-B-B029-A2
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BB A
Photos of Sample

¥ & A (Sample photograph) -1

¥ B K (Sample photograph) -2
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¥ &R A
Photos of Sample

¥ % & A (Sample photograph) -3

# = /4 (Sample photograph) -4
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BB A
Photos of Sample

¥ 3 & B (Sample photograph) -5

¥ % B A (Sample photograph) -6
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BB A
Photos of Sample

¥ % & A (Sample photograph) -7

247 ENERGY

Product: Rechargeable Li-ion Battery
Module: HV51100
Nominal Voltage: 51.2VDC
Rated Energy/Capacity: 5.12kWh/100Ah
Charge Voltage: 57.6V
Protection Degree: IP20
Max.Continuous Charge Current: 60A
Max. Continuous Discharge Current: 60A

Series Number: =

& X MM A A

Akadem Invest Ltd.

¥ % B A (Sample photograph) -8

\
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BB A
Photos of Sample

g Fa22¥p £ % (Label and screen printing difference)

G=1Dyness

Module: LFP Lithium lon Battery

Type: HV51100
Capacity/Voltage: 100Ah/51.2V
Total Storing Energy: 5.12kWh
Charge Voltage: 56~57.6V

Max.Discharge Power: 5.12kw
Series Number:
Manufacture Date:

€ X [

www.dyness-tech.com
DAQIN NEW ENERGY TECH(TAIZHOU) CO.,LTD

J7. 4R~ (origin report)

247 ENERGY

Product: Rechargeable Li-ion Battery
Module: HV51100
Nominal Voltage: 51.2VDC
Rated Energy/Capacity: 5.12kWh/100Ah
Charge Voltage: 57.6V
Protection Degree: 1P20
Max.Continuous Charge Current: 60A
Max. Continuous Discharge Current: 60A

Series Number: =

& X M A A

Akadem Invest Ltd.

A4k (This report)

ITC-4-B-B029-A2
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TN AR M AR IR 8]
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

E 3 38.3.4.1% A AR MK B
Clause 38.3.4.1 Altitude simulation
X B KW fe il g 2R 7 % T RAKT11.6-F MaFe37 3572 % (20 £5°C) F A £ V6. B,

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature(2015°C).

HARZK

Test requirement

ik A TR, R A K (R Z 6 TF 38 & R TS Tl AT 2 R 49
90%, /i & 47 % [R120.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.

A 2 R TRk TR, REAR, T E. REX, BARKFEFLREAL
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
sEit
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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LNE S UL EE N PA
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

3 38.3.4.2:8 K iK%
Clause 38.3.4.2 Thermal test
K e Ao R AR RRFTT222CH AR T AREVOLI, BEALEAKRE
B T-40 £2°CH FM4 T AR E V6.0 8. AAR AKX IR IR B Z 18] 69 3 K B 18] 18] [} 4 304
. WRFE LT, ETRI0K, BEEHFIA IR €A e m £ LR K (20 £5°C)
T %3524/ VB o
MR 5 K

Test Procedure

TR eFot o, FETHFH KRR EGREZ DY B AL2) 0,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 +2°C, followed by
storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20£5°C).

For large cells and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

RNk AR, RRR . A A K (MK 2 € b T3 R R T K AT R 4

BAREK o
PR oow, 4K AL0.1%)
requirement No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
R | Rk, TR AR TAE. RE K, BARKIEE LR A2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
sEit
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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N AN FAR A R 3
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

EH

Clause

38.3.4.3 HkFH XL
38.3.4.3 Vibration

MK, K

Test Procedure

e % B TIRAAFE G, 2% BALE A R R ABC A R A% B IR .
P LA EFEE S, T HORF RN THZE200Hz, F @ 2| 7THz, 35 E A1554.

Xt g A W Ll s KT Hz TR, %ﬁmn%ﬁkwﬁﬁ,ﬁﬁﬁﬁgﬁmHuéu%%
FIGPRHFA£0.8 TA(ERAZLE TAR), FH3EME A 2 ) K vk &L 2|8 gn (FAF £ A50
Hz)o H i KAnik B AR 45728 gn A 2|30 £ 38 4= 2200 Hz.

St RA L KTHZFF S, RBFLgn 69 Keik &, AFIAEA2]18Hz, KRB HrRmak
HE08 EA(EMa16 £R), HIEAMEH H K Kok KA B2 gn (MELH H25Hz). F
R KAk B ARAF A2 gn B B 90 F 38 Ao 2] 200Hz

KRB AR AN EAI R AR R G F— T mE F it
e X —NEFATOLMEmEEL.

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such
a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak acceleration of 2 gn
ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the teminal face.

12;;(, ’u 7N 7’7 H‘j-3 J

TRk R, TR, AR RE KK T e T34 E TS T K AT & R 69

BARER
e 90%, Jf¥ 4K FR1H0.1%)
requirement No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
M ER | Nk, AR, SRR, AR, RE K, BARKIEF LR A3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
én TE
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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PN IE AR B AR A R 3]
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

F3 3 38.3.4.4 # FiXH
Clause 38.3.4.4 Shock
I fed bl R E X 2R B AR, XX IEAEE NGRS 6 BT e
o
HN RN R L R K AR 150 gn Aefkob H 4L EF 6 £A) 6 F EixoP . KA R
% 9% KAk E50 gn ek oP 2 40 ] 11 24 89 ¥ iRk ot &
2 T
| ( 1008350
L . . . X
DA AR 150gn (BN T W adBUIMA) R9¥ EiEed it B A, Mk
ik Bk
| 30000
. . . o . .
R 6 B, KA G RMMAE SR KB 50gn (RE5Y T s IME) ARk
AFLERT] 11 A8 F ETRE P F.
BNV R AN AT AR AN E TN ET BT ZRYE, BELERT
e | BRSOk E, B2 18 kb E,
MK, F %

Test Procedure

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and pulse
duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or Acceleration(gn )=

[, 100850

| Imass
N , which is smaller) and pulse duration of 6 milliseconds. Large batteries shall be subjected to
——

| 30000
{ )

a half-sine of peak acceleration of 50 gn (or Acceleration(gn )= "™ mass

duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.

, which is smaller) and pulse

Rk AR AR, RAE . R KR d T3k 2 R TS T X AT 2 )% 69

HAZ L o
e 90%, i ¥ 4K FR1H0.1%)
requirement No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
WMER | Rk, AR SRR R, RE K, BARKIEF LR R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
%7
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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PN IE AR B AR A R 3]
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

&3 38.3.4.5 #1348 %
Clause 38.3.4.5 External short circuit
W fe @ L 2E 0 O R B AL T ESTHCIE, IR E T AT R TN AR, SRR AY B
FEAE B F0.1Q, HEaREHF LI REDEISTHMCEE Y BHSE4aEHB1IN T K
A, ShFIR B EME AR TP RG R E R o2 —FHRBFIKT 244
T W, 9, b 28 o4 0 L AR 6h 4 R TE .
BTN

Test Procedure

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches 574°C
and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 57 24°C. This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57#4°C. In the case of the large batteries, has decreased by half of the
temperature increase observed during the test and remains below that value. The cell and battery must be observed
for a further six hours for the test to be concluded.

BARE | him g RAHIT0C, Tk, FRE. Tk K.
€S External temperature does not exceed 170°C. No disassembly, no rupture and no fire.

requirement

il IR BEARTITOC, TR, TR TF XK, BEAR#KIEFE LM ES
Ao ] £E x o . . . .

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is shown in Annex
Test results 5
Z

Pass/Fail P

Conclusion

ITC-4-B-B029-A2
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CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

FR 38.3.4.6 #E/HE

Clause 38.3.4.6 Impact/Crush
oiEd GEATAZTDTI8.0E KRG EAN &)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
KA BT b, F—E A HA15.8mm0. 1mmed RS R A R P S, —3
9.1Kg#0.1Kg#y Z 48 61 2.5 cmy L% Bl L. BAEH bRy, H K-
TR 2R TRASRE LT OHAEZN 15.8mmesH, F—XHFRET—KiEH,
W, M A B LR Bh 45 R X o
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm =0.1mm diameter
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg +0.1 kg mass is to be dropped from
a height of 61 +2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact. The battery must be observed for
a further six hours for the test to be concluded.
UIRE

Test Procedure

nFEGER THAEN ., RE. /A dibf A2 T18.02 K6 HALN & k)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0 mm in
diammeter

Tk AT @ R F R, FE ) R ZHTE K, RE KL H1.5em/s FrE 4t
7, A BAATEZMHFAZ—: (Q)#nty /) L 2| 13KNH.78KN;(b) ity & = F 4 £
1100mV;(C) & e T ik B R 45 2 9500 K A b AR AR b 8 AR T 0 — @ ik
e, RT/AFed g R-FIEETEE, BEHSCETAENHELNG T @EE, FANK
R R — R R RIS, L A LR 6 2 KR

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached. (a) The applied force reaches 13 kN +0.78 kN; (b) The voltage of the cell drops by at
least 100 mV; or (c) The cell is deformed by 50% or more of its original thickness. A prismatic or pouch cell shall
be crushed by applying the force to the widest side. A button/coin cell shall be crushed by applying the force on
its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis. Each

test cell or component cell is to be subjected to one crush only. The battery must be observed for a further six
hours for the test to be concluded.

HARE | hm g RAGLIT0C, Rk, FaE. Tk K.
€ External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

requirement

e IR EARTLTOC, TEAR, TR, T & K, BAR#KIEF LM 46
A 45 R . : : . :

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is shown in Annex
Test results 5
%7
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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3 38347THEXAE
Clause 38.3.4.7 Overcharge
ACELRALARFERNEFIRAKBFLEACCANAE, RBRORIDLEL AT :
(a) BHEREFWAL L ERARLIBVE, KEWRIECESLA2ETELEORKLE
WERA2Z2V_HPE)E; (b) SHEFEFWALLERIISVE, KR I
ERFARKACCEGL2E . %R N AREET AT, SATKI a0t & 424 )
MK T | oo i AL RBNERMA LT K,

Test Procedure

The charge current shall be the twice the manufactures recommended maximum continuous charge current. The
minimum voltage of the test shall be follows:(a)When the manufactures recommended charge voltage is not more
than 18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
battery or 22V.(b)When the manufactures recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage. Tests are to be conducted at ambient temperature. The
duration of the test shall be 24 hours. The test sample shall be observed for a further 7 days.

BAZR | oram A K.
Test . .
. No disassembly, no fire.
requirement
Ao 2% /
Test results
2
Pass/Fail /
Conclusion

ITC-4-B-B029-A2



Report ID: 20241006J29488

i) 4 R
Test results

Page 17 of 26

LNE S UL EE N PA
CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

F 38.3.4.8 ZFIA L
Clause 38.3.4.8 Forced discharge
WAL AERIEIRE T 512V AR B REE, AR RFERAL R KFLER L BRMEHR
F4E IRARF L
A Ko Feh R A E B R B A AR AR IR B TR B IR,
WK F N AR B AR A BT 1) 2 5 T AR AR ARSI IR AR AR 25 R B LR AR

Test Procedure

w7 X

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere). The test sample shall be observed for a further 7 days.

BARK | rmu 1A K,
Test . .
. No disassembly, no fire.
requirement
A 45 R TR, & K EARKIEIFE L A8
Test results No disassembly, no fire. Test data is shown in Annex 8.
2
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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N FE A B A IR 8]
CQC Intime Testing Technology Co.,Ltd
o ) 3R
Test Report
MR & BRI

Annex 1. Altitude Simulation

saae | RBIT | REBW | XBE | RBE | ooy, | AEHK | L.

Before test Before test After test After test Mass Loss

Sample No. oCV; (V) M, (kg) oV, (V) | M, (kg) OCV; (%) (%) Remarks
B1 53.62 41.78 53.62 41.77 100.00% 0.024%
B2 53.48 41.92 53.48 41.92 100.00% 0.000%
B3 53.60 41.83 53.60 41.83 100.00% 0.000%
B4 53.63 41.88 53.62 41.88 99.98% 0.000%

UTF=Ea
Blank below

ITC-4-B-B029-A2
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TN AW B ARA R 8]

CQC Intime Testing Technology Co.,Ltd

o) 4R 2
Test Report
Pt k& 2i8 B X 3
Annex 2. Thermal test
- = X B AT R AT R E W = OCV,/ REMEK .
)23 .
fwl%l\-lﬁ_ Before test Before test After test After test OoCV, Mass Loss R%&k
ampieNo- 1 ocv, (v) M, (kg) OCV,(V) | M; (kg) (%) (%) emarks
B1 53.62 41.77 53.46 41.73 99.70% 0.096%
B2 53.48 41.92 53.39 41.90 99.83% 0.048%
B3 53.60 41.83 53.49 41.80 99.79% 0.072%
B4 53.62 41.88 53.48 41.85 99.74% 0.072%
UT=Ea
Blank
below

ITC-4-B-B029-A2
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TN AW B ARA R 8]

CQC Intime Testing Technology Co.,Ltd

o i) 3R 4
Test Report
Mt & 33 K I
Annex 3. Vibration
samole No Before test Before test After test After test OCV; (%) Mass Loss Remarks
PIENO- 1 ocv, (v) M, (kg) ocV, (V) | M; (kg) 1179 (%)
Bl 53.46 41.73 53.44 41.72 99.96% 0.024% -
B2 53.39 41.90 53.38 41.89 99.98% 0.024% -
B3 53.49 41.80 53.48 41.80 99.98% 0.000% -
B4 53.48 41.85 53.48 41.85 100.00% 0.000% -
ATFZA
Blank
below

ITC-4-B-B029-A2
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CQC Intime Testing Technology Co.,Ltd
o ) 4R 4
Test Report

MR Ar KB
Annex 4.Shock

sams | AR KB | RBE | RBE | ooy | REHK | L.

Before test Before test After test After test o Mass Loss
Sample No. oCV; (V) M, (kg) 0CV, (V) M, (kg) OCV, (%) (%) Remarks
Bl 53.44 41.72 53.43 41.72 99.98% 0.000% -
B2 53.38 41.89 53.38 41.88 100.00% 0.024% -
B3 53.48 41.80 53.48 41.80 100.00% 0.000% -
B4 53.48 41.85 53.47 41.85 99.98% 0.000% -
AT=Ea
Blank
below
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Annex 5. External short circuit
fws KB AT R R B REEBAE
:::n fg\z Voltage before test Initial Temperature Max Temperature an;irks
pre T V) (C) (c)
Bl 53.43 56.5 56.6 -
B2 53.38 56.3 56.4 -
B3 53.48 56.3 56.4 -
B4 53.47 56.2 56.3 -
UTZa
Blank below
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Annex 6. Impact/Crush
¥ g 458 = = -
:zrf; fe%l\_li-. Vollffg ?;fo;iest Initi :I}J:;r:;itu re M axﬁ'l":rjnl;iu re an;irks
V) (©) ()
C1 3.301 23.6 23.7 -
C2 3.302 23.7 23.7 -
C3 3.300 24.0 24.0 -
C4 3.300 24.0 24.0 -
C5 3.301 23.8 23.8 -
C6 3.301 234 23.4 -
c7 3.301 23.7 23.7 -
C8 3.300 23.9 23.9 -
C9 3.300 24.2 24.2 -
C10 3.301 24.0 24.0 -
AT=E8
Blank below
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Annex 7.0vercharge
fws KB AT R R B REEBAE
:::n fg\z Voltage before test Initial Temperature Max Temperature an;irks
P V) () ()
AT=E8
Blank below
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Annex 8. Forced discharge
¥ g 458 = = -
:zrf; fe%l\_li-. Vollffg ifiﬁest Initi :I}J:;r:;itu re M axﬁ'l":rjnl;iu re an;irks
(%) (©) (©)
Cl11 2.810 23.8 47.1 -
C12 2.814 23.9 46.7 -
C13 2.816 24.0 47.9 -
Cl4 2.834 23.8 48.1 -
C15 2.842 24.0 46.8 -
C16 2.816 23.9 49.2 -
C17 2.809 23.8 48.6 -
C18 2.798 23.6 48.4 -
C19 2.806 24.1 49.1 -
C20 2.816 23.9 47.5 -
C21 2.894 24.0 46.4 -
C22 2.863 23.9 44.3 -
C23 2.841 23.8 48.3 -
C24 2.830 24.1 48.1 -
C25 2.816 23.8 48.6 -
C26 2.798 24.0 48.2 -
C27 2.819 23.9 49.1 -
C28 2.806 23.8 48.2 -
C29 2.816 23.8 47.4 -
C30 2.833 23.7 46.8 -
AT=Ea
Blank below
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Statement

AFR A AR A2 AR M+ B 7 AL

The report is invalid without the special test seal of the test department.

2. MAREOEMER, BAIAREANM P BN ENIS LR ELZL. REFREHE,
e FAE AR
Any changes, modifications, or partial photocopy of this report without the written approval of
the laboratory shall be deemed invalid. The report shall be used properly and legally.

3. AR £E BALST BT AE S A A
The test report is only responsible for the tested sample.

4, FAEFLGREMEF LR HRELEE R T,
The representativeness and authenticity of the samples submitted for testing shall be the
responsibility of the client.

5. FiET A E CMAFRIRE, AEAFAAF, HFERAFRRZEHZ A,
The test results given in this test report should only be used for purposes of scientific research,
teaching and internal quality control when the CMA mark is not presented.

6. IMAMLZRA FIE, W TIKEIREZE T B A@AIMIR S B @ ¥ ifF,

Obijections to the test result shall be submitted to the laboratory in written form within 10 days

after receiving the report.

=

AL PN I AR M AR A TR 8]
CQC Intime Testing Technology Co.,Ltd.
Moo hb: HONTXPLFF KRR+ KiE13685
No0.1368, Wuzhong Road, Wuzhong Economic Development Zone 215104, Suzhou, Jiangsu, China
Bk & w15: 0512-66508526
0574-87561716
0755-28713662
020-84147422/0757-28839340
FiFe1E: 0512-66303621
W FUR 4 jszIb@cqc-it.com
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